PARTS LIST

‘




HOMELITE CHAIN SAW MODEL 990 D

~2T
Index :.‘:“ Description Description Ra::i;ld
A-57868 HANDLE BAR .............. 77442 BEARING—needle ... 1
A-56360 PLATE—handle bar $ 56132 WASHER—thrust, outer ..........ccummimmenrnn 1
56298 BUMPER—rubber (n@ni % 15 55123-C SPRING—clUIch ..coocinissvuscranmasiasansnassssnsssnnsons 2
3 BO&71 SCREW—%-18 x 1} et hd. A,....... " 3 16 55075-3A SPIDER—<cItlch ...iisiiiesiscusinmnmasiionivaiiibosiasiviiis 1
4 56628 WASHER .%1 ............... . 2 17 55076-1A  SHOE—clutch ...... 6
5 55632 PLATE—spiked per ... 1 18 55225-1A KEY—clutch ......... 2
& 80573 SCREW—1/4-20 x 13, 2 19 56238-A COVER—clutch ........ccovvmnniisnninns R, 1
7 56281 cus andle bar ... 2 20 55036 WASHER—clutch retaining ........ccccoenieacnas 1
8 56282-A and 2 21 81116 NUT—3,-24 flex-lock o
9 BO&76 —12-2 4 22 A-56870-1 COVER—drive case ........ccoveiinens . |
10 56236 ER— 1 y——
1 56231 CE—inner .3, 1
12 A-56615 SPROCKET & DRUM (standard 7 Tooth— 23 81123 MNUT—3,-18 flex-lock ......cocovniiincnnannns 1
Yo PHER oooreiteise et 1 24 55613 PIN—guide bar adjusting .......occce 1
Includes 25 80617 SCREW—%4-18 x 2 rd. hd. .... 1
13 56230 BEARING—needle .......cccocccvmiinmrincasionnens 1 26 83018 WASHER—3} lock . 2
12A A-57364 SPROCKET & DRUM (optional 7 tooth 27 B1089 NUT—3;-16 hex 2
s pitch) new roller type .......cccccoiaenenne 1 28 56872-A PLATE—guide bar [outer) 1
Includes 29 56871 PLATE—guide bar (inner) 1
SPECIAL TOOLS AVAILABLE ON ORDER
Combination Wrench #22808 supplied with saw
Part Part
Ne. Description No. Description
AA-22560 MAGNETO ROTOR PULLER 23233 PLUG—garlock seal (back plate)
5 A-23131 CLUTCH SPIDER PULLER 23391 ASSEMBLY TOOL—needle bearing
23136 BODY—assembling fixture gg?;g :\I;:!EELS(—:;ITW‘NE &Pilh‘m} ,
fg;:: o ABASTER—Gucring. enembly 23420 ASSEMBLY ;oocot—s:;:::hk:rm rf:.nlring
g JACK SCREW: ASSEMALY 23422 SLEEVE—crankshaft seal
23383 PLATE—shaft aligning 23382 SPACER—crankshaft assembly
23372 ASSEMBLY TOOL—wrist pin bearing 23384 PLUG—crankshaft seal
2 Always furnish saw model and serial number when ordering parts.

- e o r——




HOMELITE CHAIN SAW MODEL 990 D

3
2

1

Fl 2—

Index Part
No. No.

1 A-57714

2 80035

3 57599-A

4 A-57727

5 A-57793

6 56280

7 81109 @ -32 f

8 56298 v Q

9 A-57156 HROUD—cylindef, w/56298 bumpers ......

56400 DECAL—"HOMELITE" .......cccciiimiinnnssirarues
56363-B DECAL—starting instructions

10 A-56521 NUT—mounting w/insert

11 74099-1 PLUG—button ...

12 56522 RING—snaop

13 80353 SCREW—sel, cup point .........ccccccucimnnisnsions
14 56105 ARM—throttle

15 56227 LEVER—oiler .
16 80625 SCREW—10-32 x %4 pan hd. ...ccccvivecinininne

e i i i

E CONTROL PARTS

ol a4 ekesipiios Fuiiied
17 56241 LEVER——choke ........cimsiisreassssscassiinsrssisassins 1
18 56242 SCREW—<hoke lever ........ccconunmnenimsuasasenas 1
19 80624 SCREW—10-32 x 1 pan hd. ......cocccvinmnnrrnnns 2
20 A-57716 SWITCH—toggle .......ccecvininee. 1

Includes
2] 55879 PLATE—"on-off" 1
22 A-57724 HANDLE—throttle w/bushings .......corveuns 1
23 80573 SCREW—14-20 x ¥, hex hd. ........ccocnvinen 4
24 80560 SCREW—8-32 x ¥ pan hd. ....coeeeimnien 3
25 A-56345 COVER—BIPID i1 oo dvavinimpsrisassiinkansi drususnises 1
Includes
AA-55282 LOCK—throftle ... 1
Includes v
26 72970 SPRING 1
27 55045-A SPRING—throttle trigger ... 1
28 A-56343 TRIGGER—throttle 1
29 A-56358 SHAFT & LEVER—oiler ..........ccccommiienninininsn 1
30 A-57720 LEAD-ground (with terminals, sleeve & boot).. 1

Always furnish saw model and serial number when ordering parts.




HOMELITE CHAIN SAW MODEL 990 D

FIGU FUEL UCTION SYSTEM
lad;‘ ;‘::' Description ‘ ; ﬁ; g Indox ;‘:’_’ Description n.g:i’“d
1 A-56907 CAP — fuel . 22 25304 WASHER —= fibre it idaaii s r st 2
Includes 23 56279 GASKET — SPOCEL ..iiiiniiciinisisnnnansisibnsinsasss 1
2 56865 VALVE 1 24 56075-1B SPACER — reed adapter .......c.ccoviiininnnnes 1
3 56335 GASK 1 25 55946 GASKET — reed adapter ............ 1
4 80573 4 26 55941 REED) o pi i S i 4
5  A-56328 él 1 27 80658 SCREW — 4-40 x ¥4 pan hd. ..occoorrvee. 8
6 AA-55167 CAP —= oil supp 1 28 55942 PLATE ~— rted ..coooviiiiirmiinimsminmsst sassinssasvasa 4
7 55107 1 29 55932-2 ADAPTER — reed VaIVe ......ooovermrumreineeiens 1
8 55288-A SPRING —_ check valve 1 30 55553-1 GASKET — carburetor .........cccocnininnineinnns 1
9 25527 BALL — check, S dig. coooooeoivieiciinniienninns 1 31 83009 EASHER sl EE = L S e 2
10 55109-A SEAT = CHOLK VOIVE ...orviorrromsorensneesbassorisassaen 1 32 81013 NUT — 14-20 hex. .....ccvunee 2
1" 55110 GASKET ....... - e 1 33 A-57806 CARBURETOR ASSEMBLY — Til. HL-119A .. 1
12 56262 SLEEVE — ﬂe.xible, S N 1 34 57938 o I A Tttt N oy !
TR e e e 4
L T e e i 36 55680 EUEL AN i it ey 1
STy 37 80605 SCREW — 632 x %5 pan hd. .o 4
16 72280 CRSKEY, o i e 1 S Aceett SRRV = oue !
17 71762 NN B UNGEr e o e 1 39 56333 GASKET — outlet Ating .......ccooovvonieiiiiocnicns 1
18 A-74406  TUBE — plunger ....cccooomimmmiimmmsissssnnens 1 40 55805 SLEEVE — flexible !
néludes 41 A-56200 STRAINER — fuel, w/brass nail ........... 1
Includes
19 74388 e s e e 1 42 74374 FIETERSSTAIN, o sttt 1
20 71764 BUTTON — plunger .......oooiiniiins 1 43 56196 BUMPER — rubber .........ccooooivirinimniasicnnns 2 -
21 80161 SCREW — %-20 x 1% fil. hd. .oovorecviecnereae 2 44 57915 SPRING—fUel [iN€ ...cevverrssemssereeseseeessssessens 1
4 Always furnish saw model and serial number when ordering parts.




HOMELITE CHAIN SAW MODEL 990 D

'a‘:‘"‘ :l::.l Description ":id:"‘ r::,"' Description Rc:l:l;-ud
1 AA73234-1 COVER—starter X .} 22 71597 SEAL—garlock 2
2 B0475 SCREW—6-32 /3 fi 7 : on W 23 71596 BEARING—n 2
3 83004 WASHER—lock, W8 #........ 2 24 71595 WICK—felt . B |
4 55597-2 PULLEY—st L IR s e 25 AA-73549 RATCHET: .ot srnastorns il iessyd s eI e iasets 1
5 71588 SHIM—Sufted?)............ A Inclodes
S e ROPEgNgrter ... Nt . 26 73525 WASHER—FOrmica —..o......ccoooirerrirs. 1
LS 20¥aV, CRIQ\goner ... - 27 71570-B RETAINER—ball ............... 1
8 A-56081 - 1) - ITNRMISEEEEoR, e e 28 80464 SCREW—5-40 x %s flat hd. 3

@ Include: O 29 56896 CUP—sealing .......ccoceenne e
30 A-57098 HUB—ratchet s ionianbgsi =gl
9 BObN SCRE 2 x ¥ flat hd. . ol r ) [Rifides
10 80577 SCREW—8-3¥ x 3 pan hd. .....ccvverennes L)
1 A.57155 SHIELD—cylinder w/56873-A COVer ».iscrie 1 31 72295-A SCREW—’micher hubl i e mien 1
32 57065 PIN—=SPIrol ool i becosohitn shinaerucansans 1
12 56873-A COVER—spark plug ......cccooviiiiiiiinninssinssasins 1 L =
13 A56012 SHROUB= aie S0 . 4 ; 33 71603 COVER—spring housing ........ccccccceniinineiiinns 1
AR 34 56497 SPRING—recoil ........cccnive. 1
14 5568) e e e o S S 1 S R A OC Ot O DENCRE !
15 56298 BUMPER—TUBBEF ...covcvecrecnnrsnsnsseon 2 s
16 56913 BG4 e Sl TASImA BRACKET & BUSHING "uviyicuissiomonanines !
17 80579 SCREW—10-32 x % pan R B Plie ax 5 36 BOS79 SCREW—10-32 x % pan he, e 3
18 A-56899 BALL DRIVE ... 1 37 80173 SCREW—1/4-20 x % flat hd. ..ccccoevrvrimrnnnen 3
Includes index nos. 19 through 32 38 83074 WASHER— countersunk, lock ........cocceeee.. 3
19 71563-C N e T 1 39 55652 WASHER—thrust 2
20 303551 BALL—steel a3 40 84055 WASHER—7,; flat, 1
21 74221 RACE—inner 2 41 83019 WASHER—7); lock 1
AA-72306-1 RATCHET BEARING ......cvccorereireerneressnennens 1 42 B1110 NUT—5-20 heX-jam .......ccocoicrnnnenscererensans 1
Includes : 43 BOS576 SCREW—10-32 x %, pan hd. (ot bracket).... 1
*Assemble to screen with 85073 rivet.
Always furnish saw model and serial number when ordering parts 5

"'-..,._-_.,.:.._..._ S

N —— e

e S el o 2




CAUTION 18

INSTALL THIS END
TOWARD PULLEY

Index Numbers 1 through 20 are used in place @ o arter parts shown in 990D and 990G parts list. Only new
numbers are listed here, For example, the Q r "shroud part numbers do not change so these parts
remain as listed in the 990 parts lists,

Refer to these
parts list pages
for related parts

Illustrated: QQ

e,
Part Part QTY. 990D 990G
No. No. A No. No. BReq. Page Page
1 *B0BET SCREW}m%Zé x 03 5 4 11 #58413 WASHER - thrust 1 5 4
2 #A-59494-1 COV tarter 1 5 4 12 80878 SCREW-socket 10-32x 3/8 1 5 4
&8 13 58480 BEARING - overrunning 1 5 4
i 3223;3 NG ~ rope : : : 14 #81191 NUT - 7/16 - 20 1 5 4
; 1 15 *83019 WASHER - lock 7/16 1 5 4
5 *5851 ERT 1 5 4 6 #58268 RACE - inner 1 5 4
6 #5842 RING d 1 5 4 17 58048-A RING - starter 1 5 4
7 *58412 WASHER -%thsust 1 5 4 18 80583 SCREW-hex 10-32 x 3/4 4 5 4
8 #58009 LOCK - spring 1 5 4 19 58003 SCREEN 1 5 4
9 *A=59495 PULLEY - starter 1 5 4 20 *#58429 FPIN - dowel 1 5 4
Includes 21 56276-B ROTOR 1 & 5
10 *58007 BUSHING 1 5 4 22 59650 CRANKSHAFT 1 7 7
#Also used in C-51, C-71, C-91 saws
Not Illustrated:
A=59251 STRAINER ], 4 3 158546-2 SPIDER. - clutch 995D 1 2
Includes T58547-1 SPIDER - clutch 995G 1 &
59253 FILTER - felt 3 4 3 tA-59463 DAMPER - heat 1 T 7
TNew threaded type spider
#fOutlet of exhaust cap and new heat damper now directs exhaust toward guide bar side of saw.
TOOLS:
A-23696 REMOVER-threaded spider 2 8 A-23679 REMOVER-starter bearing 2 8
23678 ASSEMBLY TOOLrstarter bearing 2 8

Interim #23823




-

HOMELITE CHAIN SAW MODEL 990 D

1 ~> To "OFF-ON" switch

> !
oo
%&5 —-\QQ«I SYSTEM

'a‘:‘_"‘ ;‘::" Descripti Ia‘:"" ;‘:" Description h::;'“d
1 56276 ROTOR — magneto ... ... 18 55982 NUT — termingl ......c.ccovmmmmrresmssmsssnsnsosnss 1
2 55980 CLAMP — dust £o 19 55983 WASHER — terminal .......... 1
3 55979 20 57733 TAB — ground terminal 1
4 55978-2 21 57749 SCREW GROUP — point fastening ........ 1
5 80660 22 A-58165 SET OF POINTS — w/pivot pin wcoccvcre 1

Includes
; :3:;: 23 55984 FELT — cam Wiper .........cvmviscmvsininins 1
8 80598 24 57744 BOX — breaker, w/core ........ccoveviiurnenns 1
oh e 5 25 55986 COIL (with terminal) ....... e,
' 26 56292-A WASHER — sealing (felt) -.cc...ccoooovuirmmnrenne. 1
10 A55373  TERMINAL—"SPARKY" cover and spring .. 1 5 ' ane sckiw 1;":;'“9; “P’un = b
Y — 10-32 x %, FRLET,
11 A- AD — P || &

SRS LERD = grond Sy termingh, isers g, RENE o« RGO oY 1

k1) A P T (e LR e DT 1 hilidas
(also shown on fig. Mo. 2) 29 56134 SEAL — garlock .......cccocoiemnmimininiinin 1
12 55235-A LEAD — high t 1 30 56255 BEARING — needle . 1
13 56294-A SLEEVE — insulating 1 31 56278 GASKET — bock plate . 1
14 71671 GROMMET ... 1 32 75078 KEY — rofor ............ 1
15 » BREAKER BOX ..... 1 33 A-56272 GOVERNOR (complete) . 1
Includes items #16 thru #25 34 58058 SPRING — governor ........ 1
16 57750 SCREW GROUP — condenser fastening 1 35 80629 SCREW — B8-32 x %, pan hd. Favas Tl
17 55987 CONDENSER (with lead and terminal) ... 1 36 56246 ROD — governor (to throttle stop lever) ... 1

*Order individual parts
6 Always furnish saw model and serial number when ordering parts.




HOMELITE CHAIN SAW MODEL 990 D

\F GUR ENGINE PARTS
r‘S\ E%

Index Part Ne. Index Part No.
No. No. ‘Desc on x Required No. No. Description Required
1 56795 DAMPER%h m P ey 'I' 19 A-57089-A CRANKCASE (service) .........cccommrrveminssninns 1
2 80677 2 Includes
3 80825 2 20 72787 STUD—cylinder ......ccooviciciciiimnnnciieiinnes 4
4 57369 1 21 56256 SEAE=GAHIOTK .....-wi i sonsumsses Fansatadtiisey 1
5 A-57598 1 22 57175 BOLT—guide bar ..........cccccoiiinieninnniasinnne 2
6 8075 1-24 2 23 41738 PIN—spirol, guide bar bolt .................... 2
7 5679N& Q 1 24 56258 GASKET—crankcase sealing ........cccvieinnn 1
8 81108 NUT—14-20 Ré Gy 2 25 56259 | T o e e e e ety s ol 1
9 57349 STUD—muffler to cyhnder ............................ 2 26 56261-S BEARING—mMQIN .....cocovmsvimmmsumsaninsssnssssessases 1
10 A-56914-A  SHIELD—sawdust, cylinder ..o 1 27 83061 WASHER—Iock ..iiiiisiiiivisnssionmsnsonsissromssasses 2
Includes 28 19238-A SCREW—bearing retaining ........cccoeeeiicvniiins 2
56916 STRIPPING (cement to shield) ........... 1 29 57543-A CRANKISHART 2.tk hsssaiairg
1 25412 NUT—¥4-24 hex .......... 4 30 AA-72206  ROLLERS (set of 31 needles) ..... 1
12 83042 WASHER—$ lock 4 31 A-58262-A ROD—connecting W/€ap ......cccooveururrririnenns 1
13 A-58306 CY:.INID:R ..................................................... 1 Tnctiidat
ncludes .
58168 BUSHING ... 4 32 71167 BEARING—piston pin ......ccccooovvmniiniinnncns 1
14 25038 GASKET (included: with spark plugh s 1 33 58095 SCREW—10-32 x %, allen ........ccoeeeee 2
15 72858-25  SPARK PLUG (Champion H 0-3) ..... 1 34 A-57090 PISTON &PINI S oy itesnatsmmess st b e 1
16 56875-A  GASKET—cylinder .............. 1 Includes
17 A-56336 LINE—chain oil .... g 35 56290 RING-—snap i it coled fr s tesst 2
18 31733-1 ADAPTER—straight ......ccooviciiiiiiiiiniiiiiinns 1 36 56828 RING—piston .. hiiiivloibmmmns 2

Always furnish saw model and serial number when ordering parts. 7




You'll
SPEED WORK
and make

MORE MONEY
with...

HOMELITE

SELF-PRIMING PUMPS

HOMELITE

DEPENDABLE GENERATORS

R
2
< 2

ERF E-MAN CHAIN SAWS

HOMELITE

ONE-MAN CONCRETE VIBRATORS

HOM ELITE — BOSCH (Germany)

ELECTRIC BUILDER’S HAMMERS

All Powered By Famous HOMELITE Engines

Homelite’s two-cycle gasoline engines are the most efficient and dependable units of
their kind ever built. Their two-cycle design, developed to perfection by Homelite
engineers over the past 35 years, gives maximum power for the least weight because
power is produced at every piston down stroke. As an added advantage, this design
requires fewer moving parts which means greater dependability and lower maintenance

A TRUSPECTIVE Publication by

Part No. 23637 PORT CHESTER, N. V. PURNELL COMPANY., INC.
BM-5-62 Boston, Mass.

a fextron] owsion

Printed in United States of America



